
 

Countax Rider 1995 - 1997 



1 N/A N/A 

2 52851200 OIL DRAINAGE VALVE 

3 32722800 OBSOLETE 

4 30140900 RIDER EXHAUST HEAT SHIELD 

5 04827500 NYLOC NUT 5/16 UNF 

6 08819700 WASHER 5/16 T4 ZINC PLATED H/DUTY 

7 N/A N/A 

8 N/A N/A 

9 14886900 PEAR TIP KNOB 

10 32721900 OBSOLETE 

11 18321600 NEW PART NO: 18831600   SPACER JOCKEY WHEEL 

12 01820700 BOLT 5/16UNF X 1.1/2 HT Z/P 

13 18321400 183001600   OBSOLETE 

14 01912800 BOLT,CASTOR BRACKET TOP BOLT 

15 20880800 F1875 X0750 PLASTIC PULLEY 

16 04850600 NEW PART NO: 04920100   NYLOC NUT 

17 02827600 SET SCREW 5/16 X 3/4 

18 32725300 RIDER SWEEPER CLUTCH PIN 

19 32721700 RIDER PGC LINK ARM R/H 

20 18302700 31302700  NEW PART NO: 183016900   TRACK ROD END SPACER 

21 08832000 NEW PART NO: 08819500  WASHER ZINC PLATED 

22 01820600 BOLT 5/16UNF X 1.1/4 HT Z/P 

23 30131400 RIDER PGC LIFT HOOK 

24 08822500 NEW PART NO: 088003600   WASHER  M12X24X1.6 

25 32704800 PTO PIVOT END 

26 32879600 RIDER M8 GEAR SELECT BALL JOINT 

27 31324200 RIDER GEAR SELECT ROD 

28 04822300 FULL NUT HEAX M8 Z/P 

29 32726100 97 RIDER SPEED CONTROL BRCKET 

30 47902501 K55 RIDER HYDRO GEARBOX 

31 30133800 RIDER DUMP VALVE PLATE 

32 30133900 RIDER DUMP VALVE BRACKET ARM 

33 04897500 1/4 UNC NYLOC 

34 18322800 DUMP VALVE ROD, TUFF TORQ 

35 01917000 BOLT M4 X 15MM 

38 09830700 KEY,REAR WHEEL 

39 18311000 NEW PART NO: 31324900  17MM WHEEL SPACER 

40 19843800 NEW PART NO: 19843801  TYRE 

42 24898700 "O" RING 

43 30127800 RIDER HUB CAP WASHER 

44 07823200 E CLIP 3/4 

45 14811800 HUB CAP (MOULDED) 

46 14889200 WHEEL VALVE 

47 11898800 GREASE NIPPLE 

48 02819600 SET SCREW 5/16UNF X 1 HT S/S ZINC PLATED 

49 30135300 R/H TRANSAXLE DEFLECTOR SIDE PLATE 

50 30138100 K55 TRANSAXLE DEFLECTOR 

51 14887201 RIDER TRANSAXLE RUBBER FLAP 

52 30134800 L/H TRANSAXLE DEFLECTOR SIDE PLATE 

53 30134900 RIDE TRANSAXLE DEFLECTOR BRACKET 

55 07907400 CIRCLIP 15MM 

56 40502600 08917700    OBSOLETE 

57 40505400 NEW PART NO: 40505401  K55 PULLEY & FAN KIT 

58 22905300 A26 GEARBOX BELT RIDER TUFF TORQ 

59 01881300 BOLT 7/16 X 3IN 

60 18312200 ENGINE PULLEY CAP 

61 20869501 NEW PART NO: 20869502  5” INTERNAL PULLEY/KEYWAY 

62 22876402 ENGINE TO DECK BELT B48 RIDER 



63 18322600 RIDER ENGINE PULLEY - BRIGGS 

64 31845000 OBSOLETE 

65 18322100 NEW PART NO: 31305100  PTO PLATE SPACER 

66 01918500 M8 X 40 CSK HD ALLEN BOLT 

67 30135000 RIDER PTO TENSION PLATE 

68 18831600 SPACER JOCKEY WHEEL 

69 01821100 BOLT 5/16UNF X 2.1/2 HT Z/P 

70 22905400 A32 SUPER II BELT - RIDER HYDRO 

71 22879800 PTO/IDLER BELT (XPZ750) 

72 18322500 RIDER ALUMINIUM PULLEY C/W BEARINGS 

73 18322300 RIDER ALUMINIUM PULLEY TOP SPACER 

74 30141500 RIDER ANTI TORQUE BRACKET 

75 25849600 BELT TENSION SPRING 

76 30141100 RIDER BELT TENSION SPRING BRACKET 

77 32725200 RIDER DECK BELT PEG PLATE ASSY 

78 31324000 RIDER BELT GUIDE PULLEY PEG, MANUAL 

79 30141200 RIDER PEG PLATE SUPPORT BRACKET 

80 25812201 BRAKE RETURN SPRING 

81 04822200 LOCKNUT 5/16UNF HEX Z/P 

82 31300180 OBSOLETE 

83 07823700 3MM L TYPE R CLIP (LARGE) 

84 31320200 OBSOLETE 

85 18310200 NEW PART NO: 18326700  RIDER BRAKE ROD TRUNION - HYDRO 

86 25808300 BRAKE ROD SPRING 

87 04820200 NYLOC NUT 3/8UNF 

88 01820900 BOLT 5/16UNF X 2 ZINC/CLEAR UNF 

89 30132900 OBSOLETE 

90 32725500 NEW PART NO: 30124800  RIDER CLUTCH PLATE 

91 08820100 WASHER 3/8 T3 Z/P 

92 32719400 RIDER SWEEPER LIFT PIVOT ASSY 

93 08819700 WASHER 5/16 T4 ZINC PLATED H/DUTY 

94 07823300 SPLIT PIN 1/8 X 1 

95 30205500 RIDER TRANSPORT LINKAGE BAR 

96 32721800 RIDER SWEEPER L/H LINK ARM 

97 48205600 NEW PART NO: 327001900   OBSOLETE 

98 14832500 6083  NEW PART NO: 14846800   HANDGRIP  

99 32724500 RIDER CHASSIS 

100 31325700 RIDER TRANSSPORT LEVER PIVOT 

101 01821700 BOLT 3/8UNF X 3.1/2 HT Z/P 

102 05916800 M6 ROLL PIN 

103 02822100 SCREW 5/16 TAPTIGHT TRI-LOCK 

 

 

 

 

 

 

 

 



 



1 32723400 RIDER STEERING CONSOL 

2 32724500 RIDER CHASSIS 

3 32723200 RIDER SEAT BOX 

4 02819600 SET SCREW 5/16UNF X 1 HT S/S ZINC PLATED 

5 08819500 WASHER 5/16 T3 LP ZINC PLATED 

6 04827500 NYLOC NUT 5/16 UNF 

7 30135800 PEDAL SUPPORT PLATE 

8 30205200 OBSOLETE 

9 14812100 PEDAL RUBBER (BRAKE & CLUTCH) 

10 18312600 OBSOLETE 

11 08822800 WASHER 3/8 T4 Z/P 

13 32718500 NEW PART NO: 18316900   DISCONTINUED 

14 25813800 NEW PART NO: 25813801   SAFETY SWITCH SPRING 

15 32724600 RIDER SAFETY SWITCH BRACKET 

16 04859000 M12 PLASTIC NUT 

17 44813400 PULL SAFETY SWITCH 

18 18316600 RIDER GEAR CHANGE ROD 

19 04822300 FULL NUT HEAX M8 Z/P 

20 32879600 RIDER M8 GEAR SELECT BALL JOINT 

21 04850600 NEW PART NO: 04920100   M8 NYLOC NUT 

22 32721500 RIDER GEAR LEVER LOWER 

23 31324100 RIDER SPEED CONTROL LEVER 

24 14804800 LEVER KNOB 

25 11906800 1/2" STARLOCK WASHE 

26 25906700 NEW PART NO: 25831100  SPRING 

27 30139100 RIDER GEAR LEVER BRIDGE PLATE 

28 01820900 BOLT 5/16UNF X 2 ZINC/CLEAR UNF 

29 02827600 SET SCREW 5/16 X 3/4 

30 01820600 BOLT 5/16UNF X 1.1/4 HT Z/P 

31 08819800 WASHER 5/16ID X 1OD HD 

32 08827200 NEW PART NO: 08819700  HEAVY DUTY WASHER 

33 31302800 SPACER 7MM X 5/16ID 

34 08819900 DOME WASHER 1.3/4OD X 3/8ID X 1/8DOME 

35 20870800 3" PULLEY CAPITOL 

36 22898000 A47 PTO BELT 

37 40501000 RIDER PTO BEARING HOUSING 

38 18312100 NEW PART NO: 18312101  RIDER PTO SHAFT 

39 01857100 BOLT 5/16 X 4 1/2 

40 01821200 BOLT 5/16UNF X 2.3/4 HT Z/P 

 

 

 

 

 

 

 

 

 



 



1 N/A NOT AVAILABLE 

2 52851200 OIL DRAINAGE VALVE 

3 32722800 OBSOLETE 

4 30140900 RIDER EXHAUST HEAT SHEILD 

5 04827500 NYLOC NUT 5/16 UNF 

6 08819700 WASHER 5/16 T4 ZINC PLATED H/DUTY 

7 N/A NOT AVAILABLE 

8 N/A NOT AVAILABLE 

9 14886900 PEAR TIP KNOB 

10 32721900 OBSOLETE 

11 18321400 NEW PART NO: 183001600   OBSOLETE 

12 01820700 BOLT 5/16UNF X 1.1/2 HT Z/P 

13 18321600 NEW PART NO: 18831600  SPACER JOCKEY WHEEL 

14 01912800 BOLT,CASTOR BRACKET TOP BOLT 

15 20880800 F1875 X0750 PLASTIC PULLEY 

17 02827600 SET SCREW 5/16 X 3/4 

18 32725300 RIDER SWEEPER CLUTCH PIN 

19 32721700 RIDER PGC LINK ARM R/H 

20 18302700 NEW PART NO: 31302700  TRACK ROD END SPACER 

21 08832000 NEW PART NO: 08819500  ZINC PLATED WASHER 

22 01820600 BOLT 5/16UNF X 1.1/4 HT Z/P 

23 30131400 RIDER PGC LIFT HOOK 

24 08822500 NEW PART NO: 088003600   WASHER M12X24X1.6 

25 32704800 PTO PIVOT END 

26 32879600 RIDER M8 GEAR SELECT BALL JOINT 

27 31324200 RIDER GEAR SELECT ROD 

28 04822300 FULL NUT HEAX M8 Z/P 

29 32725600 GEAR SELECT PLATE 

30 02827700 SET SCREW 1/4 UNF X 3/4  

31 08868700 STARLOCK WASHER 1/4 

32 08827800 NEW PART NO: 08874300  1/4 T4 HP WASHER 

33 07823800 CIRCLIP 5/8 EXTERNAL 

34 22905400 A32 SUPER II BELT - RIDER HYDRO 

35 20502800 RIDER TRANSAXLE PULLEY 

36 N/A NOT AVAILABLE 

37 09823900 KEY 

38 09830700 KEY,REAR WHEEL 

39 31311000 OBSOLETE 

40 19843800 NEW PART NO: 19843801  TYRE 

41 32717700 RIDER REAR WHEEL ASSY 

42 24898700 "O" RING 

43 30127800 RIDER HUB CAP WASHER 

44 07823200 E CLIP 3/4 

45 14811800 HUB CAP (MOULDED) 

46 14889200 WHEEL VALVE 

47 11898800 GREASE NIPPLE 

48 02819600 SET SCREW 5/16UNF X 1 HT S/S ZINC PLATED 

49 30135300 R/H TRANSAXLE DEFLECTOR SIDE PLATE 

50 30141300 RIDER TRANSAXLE DEFLECTOR PLATE (MANUAL) 

51 14887201 RIDER TRANSAXLE RUBBER FLAP 

52 30134800 L/H TRANSAXLE DEFLECTOR SIDE PLATE 

53 30134900 RIDE TRANSAXLE DEFLECTOR BRACKET 

55 18831600 SPACER JOCKEY WHEEL 

56 18322500 RIDER ALUMINIUM PULLEY C/W BEARINGS 

57 22879800 PTO/IDLER BELT (XPZ750) 

58 18322300 RIDER ALUMINIUM PULLEY TOP SPACER 

59 01881300 BOLT 7/16 X 3IN 

60 30135000 RIDER PTO TENSION PLATE 



61 01918500 M8 X 40 CSK HD ALLEN BOLT 

62 18322100 NEW PART NO: 31305100  PTO PLATE SPACER 

63 18312200 ENGINE PULLEY CAP 

64 20869501 NEW PART NO: 20869502   5” INTERNAL PULLEY/KEYWAY 

65 22876402 ENGINE TO DECK BELT B48 RIDER 

66 18322600 RIDER ENGINE PULLEY BRIGGS 

67 31854000 ENGINE PULLEY SPACER 

68 25849600 BELT TENSION SPRING 

69 30141100 RIDER BELT TENSION SPRING BRACKET 

70 32725200 RIDER DECK BELT PEG PLATE ASSY 

71 31324000 RIDER BELT GUIDE PULLEY PEG, MANUAL 

72 04822200 LOCKNUT 5/16UNF HEX Z/P 

73 30141200 RIDER PEG PLATE SUPPORT BRACKET 

74 25812201 BRAKE RETURN SPRING 

75 07823700 3MM L TYPE R CLIP (LARGE) 

76 31320200 OBSOLETE 

77 18310200 NEW PART NO: 18326700  RIDER BRAKE ROD TRUNION - HYDRO 

78 25808300 BRAKE ROD SPRING 

79 04820200 NYLOC NUT 3/8UNF 

80 01820900 BOLT 5/16UNF X 2 ZINC/CLEAR UNF 

81 30132900 OBSOLETE 

82 32725500 NEW PART NO: 30124800  RIDER CLUTCH PLATE 

83 08820100 WASHER 3/8 T3 Z/P 

84 08819700 WASHER 5/16 T4 ZINC PLATED H/DUTY 

85 01821100 BOLT 5/16UNF X 2.1/2 HT Z/P 

86 32719400 RIDER SWEEPER LIFT PIVOT ASSY 

87 30205500 RIDER TRANSPORT LINKAGE BAR 

88 07823300 SPLIT PIN 1/8 X 1 

89 32721800 RIDER SWEEPER L/H LINK ARM 

90 48205600 NEW PART NO: 327001900  OBSOLETE 

91 14832500 6083   NEW PART NO: 14846800  HANDGRIP 

92 01821700 BOLT 3/8UNF X 3.1/2 HT Z/P 

93 30141400 RIDER SPACER PLATE, MANUAL ONLY 

94 32724500 RIDER CHASSIS 

95 31325700 RIDER TRANSSPORT LEVER PIVOT 

96 30141500 RIDER ANTI TORQUE BRACKET 

97 32727400 RIDER BELT GUIDE 

 

 

 

 

 

 

 

 



 



1 44899500 RIDER WIRING LOOM 

2 44881000 RIDER PC BOARD 101 286 

3 44889500 10 AMP FUSE- RED-RS NO.563-744 

4 13835100 OBSOLETE 

5 44813400 PULL SAFETY SWITCH 

6 44814800 NEW PART NO: 44814801  STARTER SOLENOID 

7 44815100 POWER SOCKET 8JB001946021 CODE 3419 

8 44887900 NEW PART NO: 44887901   SEAT SWITCH 

9 44812900 IGNITION SWITCH ( 6Q463 ) 

10 52813200 NUT (ACCURATE 125) 

11 52813100 BEZEL (ACCURATE 121) 

12 52813000 KEY ACCURATE (101) 

13 04859000 M12 PLASTIC NUT 

14 25813801 SAFETY SWITCH SPRING 

15 44905600 RIDER BATTERY TO SOLENOID LEAD 

16 44812700 BATTERY TERMINAL POSITIVE 

17 44812800 BATTERY TERMINAL NEGATIVE 

18 44905700 DISCONTINUED 

19 45814100 458141300   NEW PART NO: 405074100   SEALED BATTERY   

20 44878100 OBSOLETE 

21 26818800 PCB SUPPORT PEG 

22 02827700 SET SCREW 1/4UNF X 3/4 

23 08827800 NEW PART NO: 08874300  1/4 T4 HP WASHER 

24 04819400 NYLOC NUT  

25 14851100 P.C.B. COVER 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 



1 18320700 RIDER DECK ROD 97 

2 30205800 OBSOLETE 

3 18313100 OBSOLETE 

4 40500901 NEW PART NO: 40500902  RIDER DECK BEARING HOUSING 

5 08827200 NEW PART NO: 08819700  HEAVY DUTED WASHER 

6 08819500 WASHER 5/16 T3 LP ZINC PLATED 

7 01820700 BOLT 5/16UNF X 1.1/2 HT Z/P 

8 04827500 NYLOC NUT 5/16 UNF 

9 18318000 RIDER DECK BRAKE TRUNNION 

10 22876400 NEW PART NO: 22876402  ENGINE TO DECK BELT 

11 20870200 NEW PART NO: 20870202  7” DECK DRIVE PULLEY  

12 08819900 DOME WASHER 1.3/4OD X 3/8ID X 1/8DOME 

13 02825300 BOLT 3/8 X 1 1/4" UN 

14 09830600 NEW PART NO: 09921900  ROUNDED KEY 

15 30127200 OBSOLETE 

16 02827600 SET SCREW 5/16 X 3/4 

17 07823400 E CLIP 1/2 

18 30127700 OBSOLETE 

20 30205900 RIDER DECK LIFT CRADLE, REAR 

21 31302800 SPACER 7MM X 5/16ID 

22 01820600 BOLT 5/16UNF X 1.1/4 HT Z/P 

23 30205100 OBSOLETE 

24 32717300 RIDER DECK CARRYING ASSY (FRNT) WW 2001 

25 30138300 RIDER DECK ENGAGE CHANNEL 

26 31320300 RIDER DECK ENGAGE PIVOT TRUNNION 

27 25899900 RIDER DECK ENGAGE SPRING 

28 30138400 RIDER DECK ENGAGE UPRIGHT 

29 04820300 3/8 UNF NYLOC NUT 

30 18325900 DISCONTINUED 

31 31320400 LOCKING COLLER 

32 02920400 5/16 X 5/8 UNC GRUBSCREW 

33 31320500 OBSOLETE 

34 08822800 WASHER 3/8 T4 Z/P 

35 06823300 SPLIT PIN 1 X 1/8  

36 31337200 DECK LIFT PIN (REAR) 

37 08822500 NEW PART NO: 088003600   WASHER 

38 11836700 RUE CLIP 

39 30139500 RIDER DECK HANGING BRACKET L/H FRONT 

40 02819600 SET SCREW 5/16UNF X 1 HT S/S ZINC PLATED 

41 19808800 NEW PART NO: 19905500  ANTI SCALP WHEEL ½ BORE 

42 31337600 SCUFF WHEEL HUB/ BELT GUARD SPACER 

43 01821200 BOLT 5/16UNF X 2.3/4 HT Z/P 

44 30121400 REAR DECK HANGER BRACKET L/H 

45 16876600 NEW PART NO: 16876601  BLADE 30” 

46 30128300 NEW PART NO: 27111200  DECK PAN TAB WASHER 

47 08825500 NEW PART NO: 089423700  TRANSAXLE WASHER 

48 04822300 FULL NUT HEAX M8 Z/P 

49 30127400 OBSOLETE 

50 30139600 RIDER DECK HANGING BRACKET R/H FRONT 

51 30139700 OBSOLETE 

52 18311900 RIDER DECK LEVEL ROD 

53 18311600 RIDER DECK LEVEL TRUNNION 

54 32717201 DISCONTINUED 

56 18321000 RIDER DECK HANGING BRACKET PIVOT, FRONT 

57 31302500 SPACER 20MM X 5/16ID 

58 01832300 BOLT 5/16 X 3IN 

60 32729000 NEW PART NO: 20870202  7” DECK DRIVE PULLEY 

 



 



1 14875900 NEW PART NO: 14947200  C/W SERIES SEAT 

2 25831100 SPRING 

3 30125400 OBSOLETE 

4 04819400 NYLOC NUT 

5 08827800 NEW PART NO: 08874300  1/4 T4 HP WASHER 

6 52849200 NEW PART NO: 52849700  GROMMET SMALL 

7 30125500 OBSOLETE 

8 08819500 WASHER 5/16 T3 LP ZINC PLATED 

9 02825900 BOLT, M8 X 20MM 

10 30125600 OBSOLETE 

11 08125800 ALLEN HEAD SCREW 3/8 X 2"UN 

12 08823500 STARLOC WASHER 5/16ID X 5/8OD 

13 02827400 SET SCREW 1/4 X 1/2 UNF 

14 18315800 OBSOLETE 

15 07823700 3MM L TYPE R CLIP (LARGE) 

16 31315900 OBSOLETE 

17 44881000 RIDER PC BOARD 101 286 

18 04820200 NYLOC NUT 3/8UNF 

19 25858100 SPRING SLIDING SEAT 

20 27835400 SPRING RETAINING WASHER (SEAT) 

21 32723200 RIDER SEAT BOX 

22 08820100 WASHER 3/8 T3 Z/P 

23 01874500 BOLT 3/8 X 3/4 HT 

24 06849000 7/16 X 1 SPLIT PIN 

25 52880400 OBSOLETE 

26 25805000 PARK BRAKE SPRING 

27 14886900 PEAR TIP KNOB 

28 14804800 LEVER KNOB 

29 32721600 RIDER DECK HEIGHT LEVER 

30 25906700 NEW PART NO: 25831100  SPRING 

31 18323700 DECK HEIGHT LEVER PIVOT 

32 14851100 P.C.B. COVER 

33 32722100 OBSOLETE 

34 07846800 CIRCLIP 3/8 

35 31340800 DISCONTINUED 

36 18311700 RIDER DECK HEIGHT TRUNNION 

37 25885300 DECK ASSIST SPRING 

38 02819600 SET SCREW 5/16UNF X 1 HT S/S ZINC PLATED 

39 01820900 BOLT 5/16UNF X 2 ZINC/CLEAR UNF 

 

 

 

 

 

 

 

 

 



 

 

 

 

 

 



1 45814100 458141300  NEW PART NO: 405074100  SEALED BATTERY 

2 30140100 RIDER BATTERY COVER 

3 04827500 NYLOC NUT 5/16 UNF 

4 08819700 WASHER 5/16 T4 ZINC PLATED H/DUTY 

5 07823700 3MM L TYPE R CLIP (LARGE) 

6 31323600 NEW PART NO: 31301800  SEAT PIVOT ROD 

7 02827600 SET SCREW 5/16 X 3/4 

8 01820700 BOLT 5/16UNF X 1.1/2 HT Z/P 

9 31800300 NEW PART NO: 313008500  BATTERY CLAMP 

10 08827800 NEW PART NO: 08874300  1/4 T4 HP WASHER 

11 04822600 WINGNUT 1/4BSW 

12 08819500 WASHER 5/16 T3 LP ZINC PLATED 

13 30140200 RIDER BATTERY TRAY 

14 02821300 SET SCREW 3/8UNF X 2 HT Z/P 

15 08820100 WASHER 3/8 T3 Z/P 

16 30129900 OBSOLETE 

17 32716900 RIDER FRONT AXLE 

18 18317500 NEW PART NO: 18310700  FRONT AXLE PIVOT 

19 18316100 DISCONTINUED 

20 32716600 OBSOLETE 

21 32717900 OBSOLETE 

22 01886200 NEW PART NO: 018001500  ROOFING BOLT 

23 30140300 RIDER R/H SIDE PANEL 

24 04825800 M8 CAPTIVE NUT 

25 32723200 RIDER SEAT BOX 

26 32724900 RIDER R/H REAR PANEL 

27 32725000 RIDER REAR HOOP 

28 32724800 RIDER L/H REAR PANEL 

29 30140400 RIDER L/H SIDE PANEL 

30 30140500 RIDER CENTRE PANEL 

31 32724500 RIDER CHASSIS 

32 35882100 L/H MANUAL SIDE STRIPE DECAL 

32 35882200 R/HSIDE STRIPE - MANUAL RIDER 

33 35803400 149499000  NEW PART NO: 359010100 

34 35907200 CUTTER HEIGHT DECAL RIDER HYDRO 

35 35887600 MANUAL RIDER INSTRUCTION DECAL 

36 35809700 100DB DECAL 

37 35912000 CE DECAL 

38 35918100 OBSOLETE 

39 35918200 OBSOLETE 

40 35852700 OBSOLETE 

41 35907100 IGNITION KEY DECAL RIDER HYDRO 

42 35882300 RIDER GEAR SELECT DECAL 

43 35918300 RIDER L/H SIDE MAT 

44 35918400 OBSOLETE 

 

 

 

 

 

 



 

 

 

 



1 14875700 RIDER STEERING CAP 

2 02827600 SET SCREW 5/16 X 3/4 

3 35853700 OBSOLETE 

5 08819500 WASHER 5/16 T3 LP ZINC PLATED 

6 14875800 OBSOLETE 

7 12824100 POP RIVET 4MM X12MM 

8 08822700 WASHER 5/8 T3 LP 

9 32723300 RIDER STEERING COLUMN 

10 07823400 E CLIP 1/2 

11 14801800 NEW PART NO: 149588800  STEERING COLUMN UPPER BUSH 

12 32723400 RIDER STEERING CONSOL 

13 32716700 DISCONTINUED 

14 08823000 08829900  NEW PART NO: 089423700  TRANSAXLE WASHER 

15 07823200 E CLIP 3/4 

16 14811800 HUB CAP (MOULDED) 

17 11808600 GREASE NIPPLE 

18 32716900 RIDER FRONT AXLE 

19 10883100 RIDER BALL JOINT  

20 04872100 M10 LOCKNUT 

21 25876101 RIDER TRACK ROD 

22 18341100 RIDER SINTERED BUSH  16.64L X 15.88B X 7.36 

23 18341000 RIDER SINTERED BUSH  16.64L X 15.88B X 2.36 

24 32723600 RIDER STEERING QUADRANT 

25 30136900 RIDER STEERING ADJUSTMENT PLATE 

26 11836700 RUE CLIP 

27 25876200 RIDER STEERING LINK ROD 

28 04886100 M10 NYLOC NUT 

29 08820100 WASHER 3/8 T3 Z/P 

30 32716800 RIDER STUB AXLE L/H 

31 10880000 RIDER FRONT WHEEL BEARING 

32 19877200 RIDER FRONT TYRE 11X400.5/2/358 

33 32717100 DISCONTINUED 

34 14804800 LEVER KNOB 

35 31319600 RIDER DECK ENGAGE LEVER 

36 02902400 BOLT 5/16 X 5/8  

37 18324600 RIDER DECK ENGAGE LEVER LOCKING COLLER 

38 32723700 NEW PART NO: 32725600  GEAR SELECT PLATE 

39 31302800 SPACER 7MM X 5/16ID 

40 08827200 NEW PART NO: 08819700  HEAVY DUTY WASHER 

41 04827500 NYLOC NUT 5/16 UNF 

42 31320000 RIDER DECK ENGAGE TRUNNION 

43 30137600 OBSOLETE 

44 25805200 SPRING 

45 02819600 SET SCREW 5/16UNF X 1 HT S/S ZINC PLATED 

46 35882600 30" DECAL - RIDE 

47 35852700 OBSOLETE 

48 35929300 NEW PART NO: 359513400  DISCONTINUED  

 

 

 

 

 



 



1 52903000 BLACK KNOB (57-16-301-41) 

2 40504300 TRACTOR PGC INSPECTION WINDOW(95) 

3 32716500 OBSOLETE 

4 14873300 NEW PART NO: 38936500  FOAM GRIP 

5 48402800 TIPPING HANDLE 

6 01820800 BOLT 5/16" UNF X 1 3/4"  

7 08819500 WASHER 5/16 T3 LP ZINC PLATED 

8 04827500 NYLOC NUT 5/16 UNF 

9 48309100 NEW PART NO: 31302800  SPACER 

10 17403600 OBSOLETE 

12 17403700 OBSOLETE 

13 32122300 NEW PART NO: 30149600   PGC BAG FRAME CLAMPING PLATE 

14 01821100 BOLT 5/16UNF X 2.1/2 HT Z/P 

15 08832000 NEW PART NO: 08819500  ZINC PLATED WASHER 

16 31303100 NEW PART NO: 18303100  BAG PIVOT 

17 01820500 BOLT 1/4UNF X 1.1/2 HT Z/P 

18 08827500 OBSOLETE 

19 04819400 NEW PART NO: 04891400  NYLOC NUT 

20 32122500 NEW PART NO: 301008400  BAG FLOOR CLAMP 

21 32126300 OBSOLETE 

22 30126400 OBSOLETE 

23 30126500 RIDER L/H BAG EAR 

24 32720800 OBSOLETE 

25 32713700 OBSOLETE 

26 04850600 NEW PART NO: 04920100  M8 NYLOC NUT 

27 02827600 SET SCREW 5/16 X 3/4 

28 02825900 BOLT, M8 X 20MM 

29 32717400 OBSOLETE 

30 14805100 NEW PART NO: 148015000  RUBBER TRIM 

31 02827700 SET SCREW 1/4UNF X 3/4 

32 02901000 M6 X 40 M/C SCREW (PAN HD SLOTTED) 

 

 

 

 

 

 

 

 

 

 

 

 

 



 



 

1 32704600 ROLLER 

2 31300800 ROLLER SHAFT (INTERNAL) K-SERIES 

3 10845500 BEARING 6203ZZ 

4 08832100 NEW PART NO: 088003700  WASHER M8X21X1.6 

5 31350700 ROLLER SHAFT BUSH 

6 04819400 NEW PART NO: 04891400  NYLOC NUT 

7 08827800 NEW PART NO: 08874300  WASHER 

8 52830900 CABLE SCRAPER COMPLETE WITH ADJUSTERS 

9 02827600 SET SCREW 5/16 X 3/4 

10 08819700 WASHER 5/16 T4 ZINC PLATED H/DUTY 

11 01820700 BOLT 5/16UNF X 1.1/2 HT Z/P 

12 31350600 ROLLER PLATE BUSH 

13 04827500 NYLOC NUT 5/16 UNF 

14 32725700 NEW PART NO: 32724200  RIDER BRUSH HEIGHT ADJUST LEVER  

15 32716300 RIDER PGC ROLLER HOUSING 

16 14804800 LEVER KNOB 

17 14880200 RIDER SWEEPER PULLEY COVER (VAC FORM) 

18 30134000 RIDER BELT GUARD 

19 02821800 SCREW 2BA X 1/2 POZI PAN 

20 01821100 BOLT 5/16UNF X 2.1/2 HT Z/P 

21 02827700 SET SCREW 1/4UNF X 3/4 

22 30117500 SWEEPER BEARING CAP 

23 04821900 NEW PART NO: 04885900  M5 NYLOC NUT 

24 32720800 OBSOLETE 

25 01874500 BOLT 3/8 X 3/4 HT 

26 08819900 DOME WASHER 1.3/4OD X 3/8ID X 1/8DOME 

27 20870801 OBSOLETE 

28 27106600 NEW PART NO: 27106601  BEARING HOUSING 17MM 

29 30125900 OBSOLETE 

30 01820900 BOLT 5/16UNF X 2 ZINC/CLEAR UNF 

31 31351100 SWEEPER JOCKEY CAP 

32 20880800 F1875 X0750 PLASTIC PULLEY 

33 22879900 RIDER SWEEPER SIDE DRIVE BELT 

34 31350400 SWEEPER JOCKEY SPACER 

35 30126000 OBSOLETE 

36 32709100 NEW PART NO: 32709101  PULLEY & SHAFT 

37 30126100 OBSOLETE 

38 18309800 RIDER SWEEPER IDLER SHAFT 

39 30134100 RIDER IDLER SHAFT BEARING PLATE 

40 32121800 SLINGER 

41 01832400 BOLT 1/4 X 1 3/4 (544290) 

42 14834100 BRUSH DRIVE MOULDING SMALL 

43 14832900 BRUSH DRIVE MOULDING LARGE 

44 17404300 RIDER BRUSH STOCK 

45 14833000 BRISTLE BOSS 

46 14879700 RIDER SWEEPER BRISTLE 

47 31350100 BRUSH STOCK SPINDLE (SHORT) 

49 08827200 NEW PART NO: 08819700  HEAVY DUTY WASHER 

50 31336800 DECK LIFT PIN (FRONT) 

51 08822500 NEW PART NO: 088003600  WASHER M12X24X1.6 

52 11836700 RUE CLIP 

53 14914701 NEW PART NO: 14914700  RIDER PGC RUBBER FLAP 

54 18831600 SPACER JOCKEY WHEEL 

 

User
Sticky Note
Unmarked set by User

User
Line

User
Line

User
Typewritten Text
20870800     3" PULLEY CAPITOL




